BATON ROUGE SSO PROGRAM
2002 CONSENT DECREE

2020 ANNUAL REPORT

January 29, 2021




January 29, 2021

CERTIFIED — RETURN RECEIPT REQUESTED

Ms. Cheryl Seager

Director

Water Enforcement Branch (6EN-W)

Compliance Assurance and Enforcement Division
U.S. Environmental Protection Agency, Region VI
1201 Elm Street, Suite 500

Dallas, TX 75270-210

Re: City of Baton Rouge and Parish of East Baton Rouge
Consent Decree-Civil Action No. 01-978-B-M3
Annual Report — Period Ending December 31, 2020

Ladies and Gentlemen:

Pursuant to Paragraph 52 of the Consent Decree, the City of Baton Rouge and Parish of East Baton Rouge
(City/Parish) hereby submits the Annual Report covering activities for the year ending December 31, 2020. This report
[...]
blank and enter a "0" for the point value.

Parts 1 through 7 contain questions for which points may be generated.
These points are intended to communicate to the department and the
governing body or owner what actions will be necessary to prevent
effluent violations. Place the point totals from parts 1 through 7 on the
Point Calculation page.

Add up the point totals.

Submit the Environmental Audit to the governing body or owner for
review and approval.

The governing body must pass a resolution which contains the following
items:

The resolution or letter must acknowledge the governing body
or owner has reviewed the Environmental Audit.

This resolution must indicate specific actions, if any, will be
taken to maintain compliance and prevent effluent violations.
Proposed actions should address the parts where maximum or
close to maximum points were generated in the Environmental
Audit.

The resolution should provide any other information the
governing body deems appropriate.




LA0036412

A. List the average monthly volumetric flows and BOD loadings received at your facility during
the last reporting year.

Column 1
Average Monthly
Flow (million gallons
per day, MGD)

37.01 X
48.34 .
40.39 ¥
44.13 ¥
61.57 X
61.92 X
47.88 x
45.24 X
50.87 X
51.34 X
57.81 X
43.18 X

BOD loading = Average Monthly Flow (in MGD) x Average Monthly BOD concentration (in mg/l) x 8.34

B.  List the design flow and design BOD loading for your facility in the blanks below. If you
are not aware of these design quantities, refer to your Operation and Maintenance (Q&M)

Column 2
Average Monthly
BODS5 Concentration

(mg/l)

91

82

101

82

71

82

105

93

89

76

67

83

Manual or contact your consulting engineer.

Design Flow, MGD:

Design BOD, Ib/day:

58

100,129

x 834 =

x834=

x834=

x8.34 =

x834=

x834 =

x8.34=

x8.34=

x8.34=

x8.34=

x834=

x 8.34=

x0.90=

x0.90=

Column 3

Average Monthly
BODS3 Loading
(pounds per day, Ib/day)

28,088

33,059

34,022

30,180

36,458

42,346

41,928

35,089

37,759

32,541

32,303

29,890

52.20

90,116




Permit #: LA003 64 1 2

C.  How many months did the monthly flow (Column 1) to the wastewater treatment facility
(WWTF) exceed 90% of design flow? Circle the number of months and the corresponding
point total. Write the point total in the box below at the right.

months 0 1 2 9 4 5 6 7 8 9 10 11 12
points 0 0 0 0 5 5 5 5 5 5 5 5
Write 0 or 5 in the C point total box | (0 |C Point Total
D.

How many months did the monthly flow (Column 1) to the WWTF exceed the design flow?

Circle the number of months and corresponding point total. Write the point total in the box
below at the right.

months I 3 4 5 6 7 8 9 10 11 12
points 0 10 10 15 15 15 15 15 15 15 15

Write 0, 5, 10 or 15 in the D point total box 5 |D Point Total

h

E.  How many months did the monthly BOD loading (Column 3) to the WWTF exceed 90%
of the design loading? Circle the number of months and corresponding point total. Write
the point total in the box below at the right.

months 1 2 3 4 § 6 7 8 9 10 11 12
points 0 5 5 5 0 10 10 10 10 10 10 10
Write 0, 5,0r 10 in the E point total box 0 |E Point Total

F. How many months did the monthly BOD loading (Column 3) to the WWTF exceed the
design loading? Circle the number of months and corresponding point total. Write the
point total in the box below at the right.

months 1 2 3 4 5 6 7 8 9 10 11 12
points 10 20 30 40 50 30 50 S50 50 50 50 50
Write 0, 10, 20, 30, 40 or 50 in the F point total box 0 [|F Point Total
G.

Add together each point total for C through F and place this sum in the box below at the right.

TOTAL POINT VALUE FOR PART 1: 5 || (max = 80)

Also enter this value or 80, whichever is less. on the point calculation table on page 16.

~
3




rermit#:| - LAO036412

A.  List the monthly average effluent BOD and TSS concentrations produced by your facility

during the last reporting year.

Column 1 Column 2
Average Monthly Average Monthly

Month BOD (mg/l) TSS (mg/l)
SEPTEMBER 10 11
OCTOBER 12 12
NOVEMBER 13 15
DECEMBER 9 14
JANUARY 9 11
FEBRUARY 11 18
MARCH 12 14
APRIL 12 11
MAY 9 12
JUNE 13 12
JULY 10 10
AUGUST 13 10

B. List the monthly average permit limits for your facility in the blanks below.

90% of
Permit Limit Permit Limit
BOD, mg/l 30 x0.90 = 27
7SS, mg/l 30 x 0.90 = 27




Permit #: LA003 64 1 2

C.  Continuous Discharge to Surface Water.

i. How many months did the effluent BOD (Column 1) exceed 90% of the permit limits?
Circle the number of months and the corresponding point total. Write the point total in
the box below at the right.

months 1 2 3 4 5 6 7 8 9 10 11 12
points 0 10 20 30 40 40 40 40 40 40 40 40

Write 0, 10, 20, 30 or 40 in the i point total box | 1 Point Total

ii. How many months did the effluent BOD (Column 1) exceed permit limits? Circle the
number of months and corresponding point total. Write the point total in the box below
at the right.

months 1 2 3 4 5 6 7 8 9 10 11 12
points 5 5 10 10 10 10 10 10 10 10 10 10

Write 0, 5, or 10 in the ii point total box 0 |[ii Point Total

ili.  How many months did the effluent TSS (Column 2) exceed 90% of the permit limits?
Circle the number of months and the corresponding point total. Write the point total in
the box below at the right.

months 1 2 3 4 5 6 7 8 9 10 11 12
points 0 10 20 30 40 40 40 40 40 40 40 40

Write 0, 10. 20, 30 or 40 in the iii point total box 0 [iii Point Total

iv.  How many months did the effluent TSS (Column 2) exceed permit limits? Circle the
number of months and corresponding point total. Write the point total in the box below
at the right.

months I 2 3 4 5 6 7 8 9 10 11 12
points 5 5 10 10 10 10 10 10 10 10 10 10

Write 0, 5, or 10 in the iv point total box 0 |iv Point Total

V. Add together each point total for i through iv and place this sum in the box below at the right.

TOTAL POINT VALUE FOR PART 2: 0 || (max=100)

Also enter this value or 100, whichever is less. on the point calculation table on page 16.

5




permic#: | LA0036412

D.  Other Monitoring and Limitations

i.  Atany time in the past year was there and exceedance of a permit limit for other
pollutants such as: ammonia-nitrogen, phosphorus, pH, total residual chlorine, or fecal

coliform?

¥ Check one box. (M Yes [] No If Yes, Please describe:
FECAL TRC
8/20-26/19 687 col./100mL 11-13-19 - 1.33

2/9-15/20 1000 col./100mL
2/16-22/20 655 col./100mL
7/12-18/20 552 col./100mL

ii. Atany time in the past year was there a "failure” of a Biomonitoring (Whole Effluent
Toxicity) test of the effluent?

V Check one box. [] Yes [ATo If Yes, Please describe:

ili. Atany time in the past year was there an exceedance of a permit limit for a toxic
substance?

¥ Check one box. @/Yes [ ] No If Yes, Please describe:

See Attachment 1 &2




D. Other Monitoring and Limitations

111.

SWWTP - LA0036412 (Influent)*

Sample Date Pollutant Reporting Value Actual Value
11/4-5/2019 Copper 3 pug/L 15 pg/LL
Zinc 20 png/L 91 pg/L
Lead 2 pg/L 2.26 pg/L
Phenolics 5 ng/L 47 pg/L
Heptachlor 0.01 pg/L 0.186 pg/L
Mercury 0.0005 pg/L 0.0479 pg/L
*1/6 months
SWWTP - LA0036412 (Effluent)*
Sample Date Pollutant Reporting Value Actual Value
11/5-6/2019 Mercury 0.0005 pg/L 0.0141 pg/L
Phenolics 5 pg/L 6 ng/L

*1/6 months

Attachment 1




D. Other Monitoring and Limitations

111.

SWWTP - LA0036412 (Influent)*

Sample Date Pollutant Reporting Value Actual Value
06/15-16/2020 Copper 3 ng/L 20 pg/L
Mercury 0.0005 pg/L 0.023 pg/L
Phenolics 5 pg/L 34 pg/L
Zinc 20 pg/L 63 pg/L
*1/6 months
SWWTP - LA0036421 (Effluent)*
Sample Date Pollutant Reporting Value Actual Value
06/16-17/2020 Copper 3 pg/L 8 ng/L
Mercury 0.0005 pg/L 0.0086 pg/L
Phenolics 5 pug/L 7 ng/L
*1/6 months
Attachment 2




permit:|  LA0036412

A.  What year was the wastewater treatment facility constructed or last major expansion/

improvements completed?

2015
Current Year - Answer to A = Age in years
2020 2015 b

Enter Age in Part C below.
B. v Check the type of treatment facility that is employed.

FACTOR:

\ I Mechanical Treatment Plant @

(trickling filter, activated

sludge, etc...) Trickling Filter and

Specify Type: Activated Sludge

Aerated Lagoon 2.0
Stabilization Pond 1.5
Other

Specify Type: 1.0

C.  Multiply the factor listed next to the type of facility your community employs by the age
of your facility to determine the total point value for Part 3.

TOTAL POINT VALUE FOR PART 3 =

25 % 5 = |112.5 || (max = 50)

Factor Age
Also enter this value or 50, whichever is less, on the point calculation table on page 16.

D.  Please attach a schematic of the treatment plant.

* See attachment




55 MGD_

TO GRAVITY THICKENERS
(TF SECONDARY SLUDGE)

TO SCUM SCREENING FACILITY

{SECONDARY SCUM)

-

GENERAL SHEET NOTES

asen | 6-13

1 FLOW VALUES SHOWN REPRESENT THE MAXIMUM
FLOWS TO EACH UNIT PROCESS NOT INCLUDING RSS FLOW.

2 SECONDARY TREATMENT AERATION SYSTEMS

- SCBS AND 5CB SPLITTER BOX

- FST 12 SPLITTER BOX.
3 SECONDARY TREATMENT CHEMICAL SYSTEMS

- POLYMER/COAGULANT TO FSTS 5-12

- SCDIUM HYPOCHLORITE TO CCBS

4. FLOW CONTROL VALVES USED TO INTIATE PLANT FLOW
SCENARIOS A, B, AND C.

8. PROJECT SCOPE INCLUDES PROVIDNG ODOR CONTROL
AT PRIMARY SETTLING TANKS 16,

Pwui | EAST BATON ROUGE
BATON ROUGE

NEW FSTB &7 RSS PS

=Y

TO GRAVITY THICKENERS (TYP) ¢ . _
(PRIARY BLLDGE) T 3
FLOW EQUALIZATION !
86 MG | m
40 MGD 1
| &
40Mc0 ! *
(SEE NOTE §) | m
I
7 ! .
PST4lPSTY PsTopsTS| |
1
T | L] necy
RECYCLE
“.. L 120100 EFFLUENT
. 8 PUMP
304 MGD [RAW SEWAGENs 35 man) L P
ol EQUALIZATION T 120 MGD STATION
PUMP STATION, 1
138MBD/ L
Joean, HEADWORKS
205 MGD M
2
PST2|PST1 m
—_—
= ‘ g
40 MOD
TO SCUM SCREENING FACILITY
(PRIMARY SCUM) 4
MEILIM PROJECT SCOPE
M
Fov Fov >
(SEE NOTE 4) {} {§ (SEE NOTE 4)
FST
seuTIER
SNAIL
REMOVAL sc8 —
- -
PROJECT SCOPE
AZ5NGD 1} I v
425MGD 1] ) m
14t
scal
m
SOLIDS CONTACT BASINS
PLANT FLOW SCENARIOS OF OPERATION = T
SCENARIO A - FLOWS 0-MGD TO 120-MGD SCB, F5T 5-12, CCB1, AND CCB2 IN SERVICE
SCENARIO A' - FLOWS 0-MGO TO 150-MGD SCB, FST §-12, CCB1, AND CCB2 IN SERVICE
SCENARIO B - FLOWS 120-MGD TO 175-MGD 5CB, FST 5-12, CCBY, AND CCB2 IN SERVICE
WITH SIDESTREAM FLOW FROM TRICKLING FILTER PS TO FST 14
THE SC8 HAS PARTIAL FLOW FROM THE TF PS AND WW DIVERSION.
SCENARIO G - FLOWS 175-MGD TO 205-MGD. ALL UNITS IN SERVICE WITH 120-MGD
TREATED IN PSTS, TRICKLING FILTERS, FSTS 1-8, AND CCB 1; AND
WW DIVERSION FLOWS ABOVE 120-MGD FROM PRELIMINARY TREATMENT
TREATED IN SCBS, FSTS 9-12, AND CCB 2.
SOLID CONTACT MODES OF OPERATION AND FLX LEGEND
THE PLANT IS DESIGNED WITH MODE Il AS ITS PRIMARY OPERATING MODE.
MODE | CAN BE ACCOMPLISHED BY MANUALLY ADJUSTED GATES. CCB - CHLORIDE CONTACT BASIN
THERE IS NO MODE || OPERATING SCHEME. FOV - FLOW CONTROL VALVE
MODE | - ALL FOUR SCB ARE OPERATING IN PARALLEL. AND RSS FLOW IS ﬂmq § nﬁmmm LING TANKS
SOUYETED O A BCRAEN BRFLLENT BOX MGD - MILLION GALLONS PER DAY
MODE (Il - FLOW IS REVERSED IN 5CB NO. 1 50 THAT IT OPERATES AS A REAERATION nw: N nn;n uﬁ‘wmﬂ;o =
BASIN FOR RS FLOWS. RSS FLOWS PASS THROUGH THE LENGTH OF p i z?s«_mr::sgm
808 NO. 1 BEFORE MIXING WITH SCB INFLUENT FLOWS IN THE SCBINFLUENT | (52 mo_._wm"mz 8:58«,3 b e
CHANNEL AND THEN PASSING THROUGH SCBS NOS. 2, 3, AND 4, WHICH sty
OPERATE IN PARALLEL. MODE Il 13 THE DEFAULT OPERATING MODE FOR 7
e AT TFE - TF EFFLUENT
WSS -WASTE SECONDARY SLUDGE

TO GRAVITY THICKENERS
(TF SECONDARY SLUDGE)

“TO SCUM SCREENING FACILITY

(SECONDARY SCUM)

W3 SYSTEM
(NON-POTABLE WATER)
EXISTNG
CHLORINE CONTACT m~
BASINS 1A/18
-
1
_ _ 200 MGD.
85 MGD I _ _ 130160, EFFLUENT
Sy | __ e
L1
M M
NEW FST 5 & 8 RSS PS
RsS DISCHARGE TO
MISSISSIPPI
RIVER
NEW FST §-12 SPLITTER BOX
NEW
CHLORINE CONTACT
BASINS 2428
i
25 MGD I _ ﬁ 85 MGD
-

TO GRAVITY BELT THICKENERS

(WSS)

TO SCUM SCREENING FACILITY
(SECONDARY SCUM)

EAST BATON ROUGE SQUTH WWTP

(WET WEATHER IMPROVEMENTS PHASE |

I
|




G HEKENER
NOA

GRAVITY THICKENING.

GENERAL SHEET NOTES

DEWATERED SLUDGE 213 WET TONS / DAY

o E
DS TRIBUTION

]
g
]
]

g
&
:
§

. FLOWVALUES SHOWN REPRESENT THE MAXIMUM MONTHLY DAILY

AVERAGE FLOWS AND AVERAGE CONCENTRATIONS.
(ONLY DURING PLANT FLOWS OVER 120 MGD.
‘WSS AND SCUM FILTRATE WILL ONLY ENTER THE GRAVITY

THICKENERS DURING PEAK FLOW SCENARIOS (PLANT FLOWS
‘QVER 120 MGD).

| & PRIMARY SLUDGE FLOW AND SOLIDS CONCENTRATION TO

GRAVITY THICKENERS WAS PROVIDED BY CH2MHILL. THESE

CONDITIONS ASSUME FERRIC CHLORIDE ADDITION UPSTREAM

OF THE PRIMARY SETTLING TANKS.

MAXIMUM FLOW OF DIGESTER GAS REQUIRED PER HOT
WATER BOILER.

DILUTION WATER REQUIRED WHEN HYDRAULIC LOADING IS
BELOW THE RECOMMENDED CONDITIONS (REFER TO
SHEET G-12 DESIGN CRITERIA).

THGENED SLUBaE

MAX. HYDRAULIC LOADING=600GPM

B —o—
(SEE NOTE 2)

LEGEND

GRAVITY BELT
THCKERER NG 2

ol

- DIGESTED SLUDGE

- FINAL SETTLING TANKS
+METER

= MILLION GALLONS PER DAY

- PRIMARY SLUDGE

- PRIMARY SETTLING TANKS

- RETURN SECONDARY SLUDGE
-SCUM

- SCUM FILTRATE

- THICKENED COMBINED SLUDGE
- THICKENED PRIMARY SLUDGE

- THICKENED WASTE SECONDARY SLUDGE |
- BACKFLOW PREVENTED (NON-POTABLE WATER)

« WASTE SECONDARY SLUDGE

o=

PasH | EAST BATON ROUGE

l PRoxct| 08-TP-BD-0055

3 PN
el

Y

WR__JONT | wamoe 2011

T | w2001

N —

(]

EAST BATON ROUGE SOUTH WWTP
WET WEATHER IMPROVEMENTS PHASE |
ot O 2B-AL-2011 1142

SOLIDS PROCESS FLOW DIAGRAM

&

2
H
T
Fie vl e

|



ii.

ii.

permit#| - 1LA0036412

List the number of times in the last year there was an overflow, bypass or unpermitted
discharge of untreated or incompletely treated wastewater due to heavy rain:

18 V Check one box. [ | 0=0 points [ ] 3=15points

[ ] 1=>5 points [ ] 4=30 points
[] 2 =10 points IQ/S or more = 50 points

List the number of bypasses, overflows or unpermitted discharges shown in A (i) that
were within the collection system and the number at the treatment plant

Collection System: 18 Treatment Plant: 0

List the number of times in the last year there was an overflow, bypass or unpermitted
discharge of untreated or incompletely treated wastewater due to equipment failure,
either at the treatment plant or due to pumping problems in the collection system:

332 V Check one box. [ ] 0=0 points [ ] 3=15 points

D I =5 points D 4 =30 points
[] 2=10 points E/{or more = 50 points

List the number of bypasses, overflows or unpermitted discharges shown in B (i) that
were within the collection system and the number at the treatment plant

Collection System: 331 Treatment Plant: 1

Specify whether the bypasses came from the city/village/town sewer system or from
contract or tributary communities/sanitary districts, etc...

Add the point values checked for A and B and place the total in the box below.

TOTAL POINT VALUE FOR PART 4: ([ 100 (| (max = 100)
Also enter this value or 100, whichever is less, on the point calculation table on page 16.

List the person responsible (name and title) for reporting overflows, bypasses or
unpermitted discharges to State and Federal authorities:

Michael Lowe, Wastewater Laboratory Supervisor

Describe the procedure for gathering, compiling and reporting:

The procedure for gathering, compiling, and reporting is specified in the permit.

8



Permit #: LAOO364 1 2

Sewage Sludge Storage

How many months of sewage sludge storage capacity does your facility have available, either
on-site or off-site?

Circle the number of months and the corresponding point total. Write the point total in
the box below at the right.

months  (22) 2 3 45 o
points 50 30 10 0

e
(=1

Write 0, 10, 20, 30 or 50 in the A point total box 50 |A Point Total

For how many months does your facility have approval to use or dispose of sewage sludge
at a properly permitted landfill, land application site, or sewage sludge incinerator?

Circle the number of months and the corresponding point total. Write the point total in
the box below at the right.

months <6 6-11 12-23 24-35 @
points 50 30 20 10 0

Write 0, 10, 20, 30 or 50 in the B point total box 0 |B Point Total

Add together the A and B point values and place the sum in the box below at the right:

TOTAL POINT VALUE FOR PART 5: 50 [ (max = 100)